
max
35kgs/77lbs26”-55” Max 400X400

Parts List

(B)M6x16 washers (4) (C)M6x14 washers (4)

    +M8x16 washers (4)

(I)15mm Plastic Sleeve (4) 

(D)M5x14 screws (4)

(E)M6x14 screws (4) (G)M6x30 screws (4)(F)M8x20 screws (4) (H)M8x45 screws (4)

(K)M6x60 Self-tap Screw (4)(J)10x50 Plastic Anchor (4)

(A) Wrench(1)+Bubble level(1)

+ +

Step 4

TV

WALL

Bolt

+8°

-12°

-3° +3°



Step 1-a

B
K

For Wood Stud Wall Mounting
Step 2 Installing the Display

I

C

TV

D/E/F/

G/H

Step 1-b

BJ K

J

For Solid Brick and Concrete Mounting

TV
WALL

Step 3 Installing the Display


